



Date: 04/01/15
 Report No: 8451537
 PO No: N/A

Client Description: LTS
Material Analyzed: Oxidane
Analytical Method: ICP

Sampled By: Daniel Hodash
Chain of Custody: Tony Abraham

ICP AES ANALYSIS

Lot No: GH2O3030004N7-845-040115
ID# 845-2015-01

Material Form: Ingot
Size: 30 x 35 x 30 mm th

Tests	Results (PPM)	Tests	Results (PPM)	Tests	Results (PPM)
Ag	<0.01	I		Se	
Al	<0.05	In		Si	
As	<0.002	Ir		Sm	
Au		K	<1	Sn	
B	<0.1	La		Sr	
Ba	<0.1	Li		Ta	
Be	<0.001	Lr		Tb	
Bi		Lu		Te	
Br	0.0072	Mg	1.7	Th	
Ca	5.8	Mn	<0.02	Ti	
Cd	<0.001	Mo		Tl	
Ce		Na	7.2	Tm	
Co		Nb		U	<0.001
Cr	<0.01	Nd		V	
Cs		Ni	<0.01	W	
Cu	<0.05	Os		Y	
Dy		Pb	<0.005	Yb	
Er		Pd		Zn	<0.05
Es		Pr		Zr	
Eu		Pt		C	2.4
Fe	<0.1	Rb		Cl	12
Ga		Re		F	0.16
Gd		Rh		H	
Ge		Rn		N	0.96
Hf		Ru		O	
Hg	<0.001	Sb	<0.001	P	
Ho		Sc		S	1.2

Reporting officer: Slava Kogan

The materials detailed above have been inspected and tested in accordance with the conditions and requirements of the contract, purchase order, and unless otherwise noted below, conform in all respects to the specifications relevant hereto.